

REPORT NUMBER:

SHAT07297207



TEST REPORT

Number : SHAT07297207

Applicant : WUXI ASIAN FRONT IMPORT AND EXPORT
CO., LTD.
ROOM 2208, BLOCK B, NO. 137,
WANDA PLAZA, HUIZHAN DISTRICT,
WUXI, JIANGSU, CHINA
Attn : MIAO LI

Date : May 30, 2022

Sample Description As Declared :

No. Of Sample : Two (2)
Fibre Content : 100% Cotton
Material : Flannel Fabric, With Flammability Finish
(A) First Yard (B) End Yard
Index : 446100, 446121
End Uses : Santa & Mrs. Long sleeve- Button Down Pajama Pants set
Santa & Mrs. Night Shirt
Colour : Santa & Mrs (White/Red)
Model. : 60010E, 60010M
Brand Name : The Company Store
Country Of Origin: China
Department : -
Program : -
Order No : 50628, 50633
Style No : 60010E, 60010M
THD Division : -
THD Subdivision : -
Supplier Name : WUXI ASIAN FRONT IMPORT AND EXPORT
Supplier ID : CS2579
Factory Name : Jiangyin Lingxin Garment Co., Ltd
Factory ID : 2008204
Source Type : Import
Reference : FPU: FPU#1-WRE

Applicant's Provided Care Instruction/Label : -

Date Sample Received : May 12, 2022

Date Testing Started : May 12, 2022

Prepared And Checked By:
For Intertek Testing Services Ltd., Shanghai



Jennifer Ren
General Manager

TEST REPORT

Number : SHAT07297207

Conclusion:

Based Upon The Results Of The Test Reported, The Submitted Sample Meets The Standard Requirement For The Fabric Testing For The Flammability Of Children's Sleepwear Sizes 0 Through 6X (FF3-71)/Sizes 7 Through 14 (FF5-74) And Amendment Dated 6 February 1978. This Analysis (Flammability For Children's Sleepwear) Has Been Made And Report Prepared Based Upon The Specific Samples Provided By WUXI ASIAN FRONT IMPORT AND EXPORT For Testing. We Assume No Responsibility For Variations In Quality (Composition, Appearance, Performance, Etc.) Or Any Other Feature Of Similar Subject Matter Provided (Manufactured, Fabricated, Etc.) By Persons Or Under Conditions Over Which We Have No Control.

Prepared And Checked By:
For Intertek Testing Services Ltd., Shanghai



Jennifer Ren
General Manager

Intertek Testing Services Ltd., Shanghai

2/F, Building No.4, Shanghai Comalong Technology Service Park,
889 Yishan Road, Shanghai 200233, China
上海天祥质量技术服务有限公司

中国上海宜山路 889 号上海齐来科技服务园区 4 号楼 2 楼 邮编:200233

Tel: +86 21 5339 5999 Fax: +86 21 5426 2030 E-mail: textile.shanghai@intertek.com Website: Intertek.com
Attention is drawn to the terms and conditions printed overleaf

TEST REPORT

Number : SHAT07297207

Tests Conducted (As Requested By The Applicant)

1 Flammability Test (16 CFR PART 1615/1616):

Test Procedure:

The apparatus and methods of testing were those described in 16 CFR PART 1615/1616 Standard for the flammability of children's sleepwear sizes 0 through 6X (FF3-71)/sizes 7 through 14 (FF5-74).

(A&B)

FPU No. : FPU#1-WRE

Sample Stage : Original

Fabric Testing

Test Result (Char Length Recorded In inch) :

Test No.	Direction	Sample 1 (Char Length) From First Yard
1	Length	2.9
2	Length	2.5
3	Length	1.5
4	Width	3.0
5	Width	3.4
Average		2.7

Test No.	Direction	Sample 2 (Char Length) From Last Yard
1	Length	3.7
2	Length	2.8
3	Width	3.0
4	Width	3.0
5	Width	2.5
Average		3.0

TEST REPORT

Number : SHAT07297207

Tests Conducted (As Requested By The Applicant)

Flammability Test (CONT'D)

Sample Stage : After 50 Wash/Dry

Test Result (Char Length Recorded In inch) :

Test No.	Direction	Sample 1 (Char Length) From First Yard
1	Length	3.5
2	Length	4.7
3	Length	3.5
4	Width	3.2
5	Width	2.7
Average		3.5

Test No.	Direction	Sample 2 (Char Length) From Last Yard
1	Length	3.7
2	Length	3.3
3	Width	3.6
4	Width	3.2
5	Width	2.8
Average		3.3

Test Criteria:

1. The average char length of 5 specimens shall not exceed 7.0 in.
2. No individual specimen shall have a char length of 10.0 in.
3. *If only one (1) individual specimen from the 10 selected specimens fails the 10.0 in. char length, select five (5) additional specimens to retest. If this additional sample passes the test criterion of point 1 and no individual specimen from this additional sample have a char length of 10.0 in, then accept the unit.

End of Report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.

This report shall not be reproduced except in full, without written approval of the laboratory.

Intertek Testing Services Ltd., Shanghai

2/F, Building No.4, Shanghai Comalong Technology Service Park,
889 Yishan Road, Shanghai 200233, China

上海天祥质量技术服务有限公司

中国上海宜山路 889 号上海齐来科技服务园区 4 号楼 2 楼 邮编:200233

Tel: +86 21 5339 5999 Fax: +86 21 5426 2030 E-mail: textile.shanghai@intertek.com Website: Intertek.com
Attention is drawn to the terms and conditions printed overleaf

HOME DEPOT U.S.A., INC. / HOME DEPOT DBA THE COMPANY STORE
2455 Paces Ferry Road, Atlanta, GA 30339 (770) 433-8211

**CHILDREN'S PRODUCTS CERTIFICATE
FOR
CONSUMER PRODUCT SAFETY IMPROVEMENT ACT**

PRODUCT

Test Report Number	SHAT07297207
PO Number	50628, 50633

Product Index Number	Product Description (include SKU if available)	Manufacturer Model #	Place of Testing	Date(s) of Testing	Country of Manufacture	Represents Manufacturing Since (Test Date)
446100, 446121	Santa & Mrs. Long sleeve- Button Down Pajama Pants set Santa & Mrs. Night Shirt	60010E, 60010M	Shanghai	May 12, 2022	China	May 30, 2022

Manufacturer	WUXI ASIAN FRONT IMPORT AND EXPORT
Address	ROOM 2208, BLOCK B, NO. 137, WANDA PLAZA, HUISHAN DISTRICT, WUXI, JIANGSU, CHINA
Phone #	83598294
Email	miaoli2005@163.com
Contact Person	Maggie

Importer	Home Depot U.S.A., Inc.
Address	2455 Paces Ferry Road Atlanta, GA 30339
Phone #	(770)433-8211
Email	Product_Safety@Homedepot.com
Contact Person	Product Safety Manager

Private Labeler	-
Address	-
Phone #	-
Email	-
Contact Person	-

Third Party Testing Lab	Intertek Testing Services Ltd., Shanghai
Address	2/F, Building No.4 Shanghai Comalong Technology Service Park No.889 Yi Shan Road, Shanghai, China 200233
Phone #	61206060
Email	-
Contact Person	-

Individual responsible for maintaining records of test results: Home Depot U.S.A., Inc. Product Safety Manager, see contact information above.

The following rules, bans, standards and regulations were tested for this product:

<input type="checkbox"/>	Flammability of General Wearing Apparel / 16 CFR 1610
<input checked="" type="checkbox"/>	Flammability of Children's Sleepwear / 16 CFR 1615/1616
<input type="checkbox"/>	Flammability of Vinyl Plastic Film 16 CFR 1611
<input type="checkbox"/>	Lead in Surface Coating / 16 CFR1303
<input type="checkbox"/>	Lead I Substrate / CPSIA 101
<input type="checkbox"/>	Toys/ Children's Products Mechanical Hazards 16 CFR 1500.48-53
<input type="checkbox"/>	Phthalates in Children's Products / CPSIA 108
<input type="checkbox"/>	Toys/Children's Products Small Parts (toy components) FHSA 16 CFR 1501
<input type="checkbox"/>	Small parts in articles for Baby 16 CFR 1501
<input type="checkbox"/>	Sharp Point & Sharp Edge 16 CFR 1500.48 & 49
<input type="checkbox"/>	Other:
<input type="checkbox"/>	

I (we) hereby certify that the product contained within this shipment complies with all applicable rules, bans, regulations and standards enforced by the CPSC.